«aranicis. FCC RF Test Report Report No. :FR222304-01D

11AX20MIMO_Antl_2437_106Tone_RU53

Ref Level 30.00 dem Offset 12.47 d8 @ RBW 100 kHz
o Att 30 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep
(@ 1Pk View
mi1] 2.49 dBm)|
2.4274400 GHz,
20 dém m2[1] 7.94 dBm|
- M 2.4328400 GHZ,

TdE——]01 1.940 dBm j M}ﬂ] ‘%WI)IM\M
-10 dBm:

-20 dBi ‘}f‘ ]{L\nn.
-30 dBm fy ( "L’k\l
Wf“ﬂ A MLWAI.UQH)W "VAW%

-60 dBm

CF 2.437 GHz

1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 2,42744 GHz 2.49 dBm
m2 1 2.43284 GHz 7.94 dém |
D3| M1 2 17.12 MHz 0.55 dB
aig
_ "

Date: 28.MAR.2022 11:56:48

11AX20MIMO_Ant2_2437_26Tone_RUO
Spectrum I [%]

Ref Level 30.00 dem Offset 12.44 d8 & RBW 100 kHz

| Att 30 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 6.94 dBm)|
B 2.4274800 GHz,
209 M M2[1] 12.66 dBm
10 dB FTTRR, 2.4288400 GHz
D1 6.660 dBm r' ‘t
0 dBm q

] ﬂlﬂ"“wﬂw" i 'hvvﬁwﬁu
-10 de

-20 dBmr / \Mﬂw
-30 de ‘V/ W
potelpie LR

-60 dB
CF 2.437 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,42748 GHz 6.94 dBm
M2 1 2.42884 GHz 12.66 dBm
D3| M1 1 2.04 MHz 2.28 dB
\ig

(L

Date: 28.MAR.2022 11:52:02

Sporton International Inc. (Kunshan) Page Number : A2-141 of A213
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: 2AGOZ-L31W



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Ant2_2437 52Tone_RU37

Spectrum I

(®)

Ref Level 30.00 dém

o Att 30 dB  SWT

Offset 12.44 dB8 @ RBW 100 kHz

1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dem:

mi[1] 5.05 dBm)|

2.4275200 GHz

10 de;

m2[1] 11.01 dBm

2.4304000 GHz

1 5.010d

0 dBr

-10 dBm

| n_% 1r \
WW“WWW’WWW

-20 dB

-30 dBm

P 1y

=50 dBm

it

-60 dBm

CF 2.437 GHz

1001 pts Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value |

Y-value | _Function | Function Result |

2,42752 GHz
2.4304 GHz

5.05 dem
11.01 dBm |

17.0 MHz 0.58 dB

([

11AX20MIMO_Ant2_2437_106Tone_RU53

Spectrum I T
Ref Level 30.00 dém Offset 12.44 d8 @ RBW 100 kHz
I Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 2.67 dBm
B, 2.4274400 GHz|
20d mM2[1] 8.55 dBm
M2 2.4344400 GHz
10 dg -
e Yradrronrtdtoiliny | ) :
o dBm D1 2.550 dBm— N’
/ i fl
-10 de ’,}" H
-20 dBm
sl aol My
-30d M‘m\( \
W 1
h AT
-50 dei
-60 dB
CF 2.437 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,42744 GHz 2.67 dBm
M2 1 2.43444 GHz 8.55 dém
D3 M1 1 17.12 MHz 0.32 d&

[

Date: :58:0.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

. A2-142 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

Spectrum I

11AX20MIMO_Antl_2447 26Tone RUS

Ref Level 30.00 dém

o Att
@ 1Pk View

=)

30 dB

Offset 12.58 d& @ RBW 100 kHz

SWT

1ms @ VBW 300 kHz

Mode Sweep

20 dem:

mi[1] 8.34 dBm)|

10 de;

2.4544800 GHz

M2[1] M2 11.64 dBm

D1 5.640 dBmr

2.4549200 GHz

0 dBr

| =%

-10 dBm

-20 dB

s

-30 dem

_‘,5’
|

Wﬂ {\Hﬁ‘ ukl}]dﬂ

ik el
LA )

-60 dBm

CF 2.447 GHz

(Marker

1001 pts Span 40.0 MHz

Type | Ref | Trc |

X-value

| Y-value | _Function |

2,45448 GHz
2.45492 GHz
1.96 MHz

Function Result |
8.34 dBm

11.64 dBm |
-0.77 dB

Gl e

11AX20MIMO_Antl_2447_52Tone_RU40

Spectrum I

Ref Level 30.00 dém

=)

| Att 30 dB
@ 1Pk View

Offset 12.58 d& @ RBW 100 kHz
1ms @ VBW 300 kHz

SWT

Mode Sweep

20 de

m1[1] 2.06 dBm

10 dB

2.4394800 GHz|
7.63 dBm|
2.4529200 GHz

m2[1]

O dbm D1 1.630d

11
¥y
—

/X«WM_

1 (| |
3+ i

i
.

-10 dB

T A

-20 dBm

-30 de

Tk 4 A

G

wa 'UJW

-60 dB

CF 2.447 GHz

(Marker

1001 pts

Type | Ref | Trc |
M1 1

X-value

2,43948 GHz

Span 40.0 MHz.

Y-value |

Function |
2.06 dBm

Function Result |

M2 1
D3 1

M1

2,45292 GHz
17.0 MHz

7.63 dém
-0.36 dB

(L

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number :

A2-143 of A213



saronns. FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Antl_2447 106Tone RU54

Spectrum I u%:

Ref Level 30.00 dém Offset 12.58 d8 @ RBW 100 kHz
o Att 30 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep
(@ 1Pk View
mi1] ~0.61 dBm

2.4394400 GHZ,

20 dém m2[1] 5.31 dBm|
2.4502000 GHZ,

10d8 1

D1 -0.690 dBmy MLMWWW ’l;
-10 dBm }lﬂ

=3
=
|

-20 dB

O i
Pk C

-50d

-60 dBm

CF 2.447 GHz

1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |

M1 1 2,43944 GHz -0.61 dBm

m2 1 2.4502 GHz 5.31 dém |

D3| M1 2 17.12 MHz 0.18 dB

aig
_ "

Date: 4.MAY.2022 1

11AX20MIMO_Ant2_2447_26Tone_RUS8

Spectrum I I:%:r

Ref Level 30.00 dém Offset 12.55 d8 @ RBW 100 kHz

| Att 30 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 5.70 dBm
B 2.4520000 GHz|
209 M2[1] M2 11.49 dBm
10d8 A F. 2.4551600 GHz|
D1 5.490 dBm [y 11743
A R
-10d J u 1 \\
-20 dBm

PG \RNANY
SAl L L

-50 dB|
-60 dB
CF 2.447 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,452 GHz 5.70 dém
m2 1 2.45516 GHz 11.49 dBm
D3| M1 1 4.52 MHz -0.07 dB
\ig
)
Date: 4.MAY 10:52

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AGOZ-L31W

Page Number

: A2-144 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Ant2_2447 52Tone_RU40

o Att

Spectrum I

=)

Ref Level 30.00 dém
30 dB

Offset 12.55 dB @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dem:

mi[1] 4.56 dBm)|

2.4394800 GHz

10 de;

m2[1] 9.66 dBm)|

2.4547200 GHz

T |
X f 4 i3

0 dBr

3.660 d

Mw\/&a

-10 dBm

=

-20 dB

Y

-50d

pery T

i

W

-60 dBm

CF 2.447 GHz

1001 pts Span 40.0 MHz

(Marker

Type | Ref | Trc |

X-value | Y-value | _Function | Function Result |

2,43948 GHz
2.45472 GHz
17.04 MHz

4.56 dBm
9.66 dim |
0.04 dB

([

11AX20MIMO_Ant2_2447_106Tone_RU54

| Att

Spectrum I

=)

Ref Level 30.00 dém
30 dB

Offset 12.55 d&8 @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 de

m1[1] 1.00 dBm

2.4392000 GHz|

m2[1] 6.67 dBm|

2.4536000 GHz

10 dB

MW‘.\?

OdBm

-10 dB

)1 0.670d

-20 dBm

-30 dgm
d

-50 dei

i

A

-60 dB

CF 2.447 GHz

1001 pts Span 40.0 MHz

(Marker

Type | Ref | Trc |

X-value | Y-value | Function | Function Result |

M1
M2

D3 M1

1
1
1

2,4392 GHz
2,4536 GHz
17.36 MHz

1,00 dBm
6.67 dBm
-0.04 dB

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

: A2-145 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Antl_2452_26Tone_RUS

Spectrum I

o Att
@ 1Pk View

Ref Level 30.00 dém

=)

30 dB  SWT

Offset 12.66 d& @ RBW 100 kHz
1ms @ VBW 300 kHz

Mode Sweep

20 dem:

m1[1]

10 de;

m2[1]

5.57 dBm
2.4594400 GHz|
11.18 dBm
2.4606000 GHZ|

M2
x

1 5.180d

i3 0

0 dBr

| T Y |

/

-10 dBm

il

(T

P

i
|

-20 dB

i

-30 dem

\

Mh Asd

s N1 a

A

W

-60 dBm

CF 2.452 GHz

(Marker

1001 pts

Span 40.0 MHz

Type | Ref | Trc |

X-value

Y-value | _Function |

Function Result |

2,45944 GHz
2.4606 GHz
2.04 MHz

5.57 dem
11.18 dBm |
0.02 dB

Gl e

11AX20MIMO_Antl_2452_52Tone_RU40

Spectrum I

Ref Level 30.00

=)

o Att

30 dB

dBm
SWT

Offset 12.66 d&8 @ RBW 100 kHz
1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

20 de

M1[1]

10 dB

m2[1]

3.49 dBm
2.4469600 GHz|
8.48 dBm
2.4590400 GHz

D1

2.480d

PR

e

0 dBm

H

-10 dB

L

-20 dBm

-30 de

0

LA

-50 dB:

a o Mo f
Y

o dus po )
U"W V\JW

-60 dB

CF 2.452 GHz

1001 pts

(Marker
Type | Ref | Trc |
M1 1

X-value |

Y-value | Function |

Span 40.0 MHz.

Function Result |

M2 1
D3 M1 1

2.44696 GHz
2,45904 GHz
14.48 MHz

3.49 dém
8.48 dBm
-0.52 dB

Date: 4.MAY

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

. A2-146 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Antl_2452 106Tone RU54

Spectrum I

o=
v
Ref Level 30.00 dém Offset 12.66 d8 @ RBW 100 kHz
o Att 30dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mi[1] 1.56 dBm)
- 2.4444400 GHz
20 dém m2[1] 5.55 dBm)|
2.4558000 GHz
10 dB|
11 i b
NS e M T PPN T e omacoc
D1 -0.450 dBm WWW NW l
-10 dem [‘Iﬂjl \
-20 dBi {VJ’%‘ LKM
-30 dém h., 1
0 Aa 4 ad H] ‘uh 4
Tt iyt ey
-50 d
-60 dBm
CF 2.452 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 2,44444 GHz 1.56 dBm
m2 1 2.4558 GHz 5.55 dem |
D3| M1 2 17.08 MHz -0.94 dB
wr
_ "
Date: 4

11AX20MIMO_Ant2_2452_26Tone_RUS8

Spectrum I

Ref Level 30.00 dém

=)

| Att 30 dB
@ 1Pk View

SWT

Offset 12.64 d&8 @ RBW 100 kHz
1ms & VBW 300 kHz

Mode Sweep

20 de

m1[1] 7.37 dBm

10 dB

2.4594400 GHz|
12.22 dBm
2.4599600 GHz

m2[1] M2

D1 6.220 dBnv

aay

0 dBm

-10 dB

J\\'ﬁw’W R'UW’\M

L L

ﬂ
f—b

-20 dBm [

3

ik ol

My it

-50 dei

v

-60 dB

CF 2.452 GHz

(Marker

1001 pts Span 40.0 MHz

Type | Ref | Trc |

X-value |
M1 1

Y-value | Function |

2,45944 GHz
2,45996 GHz
2.08 MHz

M2 1
D3 M1 1

Function Result |
7.37 dém

12.22 dBm
-0.81 dB

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

: A2-147 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Ant2_2452_52Tone_RU40

Spectrum I

=)

Ref Level 30.00 dém

o Att 30 dB

Offset 12.64 d& @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

20 dem:

m1[1]

10 de;

mM2[1]

3.86 dBm
2.4444400 GHz|
9.85 dBm
2.4582400 GHz

Vi

0 dBr

-10 dBm

=

==

7
v

v

-20 dB

Wl

-50d

L

-60 dBm

CF 2.452 GHz

1001 pts

Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

2.44444 GHz
2.45824 GHz
17.04 MHz

3.86 dBm
9.85 dim |
0.59 dB

([

11AX20MIMO_Ant2_2452_106Tone_RU54

Spectrum I

=)

Ref Level 30.00 dém
| Att 30 dB

Offset 12.64 d&8 @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

20 de

M1[1]

10 dB

m2[1]

1.32 dBm
2.4442000 GHz|
7.09 dBm)|
2.4585600 GHz

U B )1 1.090

-10 dB

v

A3

-20 dBm

-50 dei

dBrt

hihd

-60 dB

CF 2.452 GHz

1001 pts

Span 40.0 MHz.

(Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

M1 1
M2 1

D3 M1 1

2,4442 GHz
2.45856 GHz
17.36 MHz

1.32 dBm
7.09 dém
0.06 dB

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

. A2-148 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Antl_2457 26Tone RUS

Spectrum I

Ref Level 30.00 dém

=)

Offset 12.66 d& @ RBW 100 kHz

o Att 30 dB  SWT 1ms @ VBW 300 kHz

@ 1Pk View

Mode Sweep

20 dem:

m1[1]

10 de;

m2[1] -

5.96 dBm
2.4644400 GHz|
10.59 dBm
2.4656400 GHZz|

D1 4.590 dB

Y

0 dBr

| 4

il

-10 dBm

(AT

i

-20 dB

ff‘f—a

-30 dem

A

=50 d

A A
1Y) il VO

P

-60 dBm

CF 2.457 GHz

1001 pts

(Marker

Type | Ref | Trc | X-value |

Y-value

| Function

Span 40.0 MHz

2,46444 GHz
2.46564 GHz
2.08 MHz

5.96 dBm
10.59 dBm |
-1.24 dB

Function Result

([

11AX20MIMO_Antl_2457_52Tone_RU40

Spectrum I

Ref Level 30.00 dém

=)

| Att 30 dB
@ 1Pk View

SWT

Offset 12.66 d&8 @ RBW 100 kHz
1ms @ VBW 300 kHz

Mode Sweep

20 de

M1[1]

10 dB

m2[1]

2.08 dBm
2.4506800 GHz|
7.54 dBm|
2.4661600 GHz

O dem D1 1.540 d

i | AWMB

1
&

i

-10 dB

R

-20 dBm

-30 de

L Y
T

=
=]

o

"l
Vi

-60 dB

CF 2.457 GHz

(Marker

1001 pts

Span 40.0 MHz.

Type | Ref | Trc |
M1 1

X-value
2,45068 GHz

Y-value

Function

Function Result

M2 1

2.46616 GHz
D3 1

M1 15.8 MHz

2.08 dBm
7.54 dém

-0.52 dB

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

. A2-149 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Antl_2457 106Tone RU54

Spectrum I

=)

Ref Level 30.00 dém
o Att 30 dB

Offset 12.66 d& @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

m1[1]

20 dem:

10 de;

m2[1]

1.51 dBm
2.4494400 GHz|
5.94 dBm
2.4606400 GHZz|

o

-

Ao 3

Y

D1 -0.060 d

-10 dBm

B

i

-20 dB

-30 dem

Y. )

il

MWWF

L

-60 dBm

CF 2.457 GHz

1001 pts

Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

M1 1

2,44944 GHz
2.46064 GHz
17.12 MHz

1.51 dBm
5.94 dbm |
-1.54 dB

Gl e

11AX20MIMO_Ant2_2457_26Tone_RUS8

Spectrum I

=)

Ref Level 30.00 dém
| Att 30 dB

Offset 12.64 d&8 @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

20 de

M1[1]

10 dB

m2[1]

6.46 dBm
2.4644000 GHz
12.07 dBm
2.4660800 GHz

D1 6.070 d

0 dBm

-10 dB

il

Aﬁ*:
£

I

pLE

-20 dBm

-30 dem—& A

MWTA

-
B
—

i

-50 dei

-

Yoy

-60 dB

CF 2.457 GHz

1001 pts

Span 40.0 MHz.

(Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

M1 1
M2 1
D3 M1 1

2,4644 GHz
2,46608 GHz
2.08 MHz

6.46 dBm
12.07 dBm
0.11 dB

. .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

. A2-150 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Ant2_2457 52Tone_RU40

Spectrum I

=)

o Att

Ref Level 30.00 dém
30 dB

Offset 12.64 d& @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dem:

mi[1] 4.93 dBm)|

2.4494800 GHz

10 de;

m2[1] 9.69 dBm)|

d 2.4638400 GHz

0 dBr

-10 dBm

-20 dB

-30 dBm

bl g

ol

-50d

iy

-60 dBm

CF 2.457 GHz

1001 pts Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value | _Function | Function Result |

2,44948 GHz
2.46384 GHz
17.04 MHz

4.93 dBm
9.69 dBm |
-0.32 dB

Gl e

11AX20MIMO_Ant2_2457_106Tone_RU54

Spectrum I

=)

| Att

Ref Level 30.00 dém
30 dB

Offset 12.64 d&8 @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 de

mM1[1] 1.44 dBm|

2.4492000 GHz|

m2[1] 7.08 dBm

2.4623600 GHz

10 dB

v

i A S e

Uder

-10 dB

)1 1.080

-20 dBm

e

kalm

-30 dim
by

-50 dei

-60 dB

CF 2.457 GHz

1001 pts Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value | Function | Function Result |

M1 1
M2 1

D3 M1 1

2,4492 GHz
2.46236 GHz
17.4 MHz

1.44 dBm
7.08 dém
-0.17 dB

(L

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

: A2-151 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Antl_2462_26Tone_RUS

Spectrum I

Ref Level 30.00 dém

(®)

o Att 30 dB
@ 1Pk View

Offset 12.56 d& @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

20 dem:

m1[1]

10 de;

m2[1]
M

8.29 dBm
2.4694400 GHz|
12.70 dBm
2.4711600 GHz

D1 6.700 dBn

0 dBr

-10 dBm

bl Lo I ] fY
i TP

-20 dB

-30 dem

-40,dBi

bV

-50d

A M
LA

-60 dBm

CF 2.462 GHz

1001 pts

(Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Span 40.0 MHz

2,46944 GHz
2.47116 GHz
2.0 MHz

8.29 dBm
12.70 dBm |
0.03 dB

Function Result |

Date:

([

11AX20MIMO_Antl_2462_52Tone_RU40

Spectrum I

Ref Level 30.00 dém

(®)

| Att 30 dB
@ 1Pk View

Offset 12.56 d&8 @ RBW 100 kHz
SWT

1ms @ VBW 300 kHz Mode Sweep

20 de

M1[1]

10 dB

m2[1]

4.56 dBm
2.4544800 GHz|
10.46 dBm
2.4679600 GHz

D1 4.460 dBmr

¥ 3 A

0 dBm

1 P P O O

-10 dB

w WW

-20 dBm

-30 de

0,dBmH

!

TRy

-50 dBi

-60 dB

CF 2.462 GHz

(Marker

1001 pts

Span 40.0 MHz.

Type | Ref | Trc |
M1 1

X-value |

Y-value | Function |

M2 1
D3 M1 1

aig

2,45448 GHz
2.46796 GHz

4.56 dBm
10.46 dBm

16.96 MHz 0.91 dB

Function Result |

Date:

28.MAR.2022

[

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

. A2-152 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Antl_2462_106Tone RU54

Spectrum I

(®)

Ref Level 30.00 dém
o Att 30 dB

Offset 12.56 d& @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

20 dem:

m1[1]

10 de;

m2[1]

2.15 dBm
2.4544400 GHz|
7.66 dBm
2.4662400 GHz

T8 D1 1.660 df

-10 dBm

-20 dB

-30 dem

i

ol A T

W

=50 dBm

-60 dBm

CF 2.462 GHz

1001 pts

Span 40.0 MHz

(Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

2,45444 GHz
2.46624 GHz
17.12 MHz

2.15 dBm
7.66 dbm |
0.54 dB

([

11AX20MIMO_Ant2_2462_26Tone_RUS8

Spectrum I T
Ref Level 30.00 dém Offset 12.53 d8 @ RBW 100 kHz
I Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 8.28 dBm
= 2.4694400 GHz
20d mM2[1] M2 12.87 dBm
M, 2.4697600 GHz
10.de amas
D1 6.870 dBmr j f 4‘
MY
WA \
-10 de / \
-20 dBm "P/\” H‘
-30 de J‘“
N . ﬂ\ hnh PO I VTR
o AW
-50 dB|
-60 dB
CF 2.462 GHz 1001 pts Span 40.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,46944 GHz 8.28 dBm
M2 1 2.46976 GHz 12.87 dém
D3| M1 1 2.04 MHz -1.05 dB
— u—
v 4
Date: 28.MAR.2022 1

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AGOZ-L31W

Page Number

. A2-153 of A213



SPORTON LAB.

FCC RF Test Report

Report No

. :FR222304-01D

11AX20MIMO_Ant2_2462_52Tone_RU40

Spectrum I

(®)

Ref Level 30.00 dém
o Att

Offset 12.53 dB8 @ RBW 100 kHz

30 dB  SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

m1[1]

20 dém m2[1]

10 dB -

4.96 dBm
2.4544800 GHz
10.33 dBm
2.4689600 GHz

0 dBr

L

-10 dBm

-20 dB

[t
|

-30 dBm

b
W
AL
)

L

cll
-50d

Ll

-60 dBm

CF 2.462 GHz 1001 pts

Span 40.0 MHz

(Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

2,45448 GHz
2.46896 GHz
17.04 MHz

4.96 dBm
10.33 dBm |
-0.39 dB

([

11AX20MIMO_Ant2_2462_106Tone_RU54

Spectrum I

(®)

Ref Level 30.00 dém
| Att 30 dB

Offset 12.53 d&8 @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

M1[1]
20 dB

m2[1]

10 dB he

4.42 dBm|
2.4544400 GHz|
8.21 dBm
2.4647600 GHz

M»mwwa

O dbr D1 2.210 dBm .} 1 1

-10 dB

-20 dBm

-30 de

haA i

=

N

-50 dei

-60 dB

CF 2.462 GHz 1001 pts

Span 40.0 MHz.

(Marker

Type | Ref | Trc | X-value | Y-value | Function |

Function Result |

M1 1
M2 1
D3 1

2.45444 GHz
2,46476 GHz
17.12 MHz

4.42 dBm
8.21 dém

M1 -0.78 dB

aig

Date: 28.MAR.2022 12:10:50

. .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number

: A2-154 of A213



«aranicis. FCC RF Test Report Report No. :FR222304-01D

Maximum power spectral density

Test Result

RS AT F“[el\cjlllj-lez?cy Sszue Inl?iix [dBRr:/?’:ﬂ:-lz] [dBrl;i;giI;[Hz] Vel
26Tone RUO -0.44 <8.00 PASS

Antl 2412 52Tone RU37 -5.17 <8.00 PASS
106Tone | RUS53 -7.69 <8.00 PASS

26Tone RUO -3.39 <8.00 PASS

Ant2 2412 52Tone RU37 -5.51 <8.00 PASS
106Tone | RU53 -7.85 <8.00 PASS

26Tone RUO 1.34 <8.00 PASS

total 2412 52Tone RU37 -2.33 <8.00 PASS
106Tone | RU53 -4.76 <8.00 PASS

26Tone RUO -0.87 <8.00 PASS

Antl 2417 52Tone RU37 -3.32 <8.00 PASS
106Tone RU53 -5.76 <8.00 PASS

26Tone RUO -1.79 <8.00 PASS

Ant2 2417 52Tone RU37 -3.19 <8.00 PASS
106Tone RU53 -5.74 <8.00 PASS

26Tone RUO 1.70 <8.00 PASS

total 2417 52Tone RU37 -0.24 <8.00 PASS
106Tone | RU53 -2.74 <8.00 PASS

26Tone RUO 0.47 <8.00 PASS

Antl 2422 52Tone RU37 -3.89 <8.00 PASS

11AX20MIMO

106Tone | RU53 -6.84 <8.00 PASS

26Tone RUO -1.86 <8.00 PASS

Ant2 2422 52Tone RU37 -3.92 <8.00 PASS
106Tone | RU53 7.1 <8.00 PASS

26Tone RUO 2.47 <8.00 PASS

total 2422 52Tone RU37 -0.89 <8.00 PASS
106Tone | RUS53 -3.96 <8.00 PASS

26Tone RUO -1.89 <8.00 PASS

Antl 2437 52Tone RU37 -4.02 <8.00 PASS
106Tone RU53 -5.5 <8.00 PASS

26Tone RUO -1.07 <8.00 PASS

Ant2 2437 52Tone RU37 -3.16 <8.00 PASS
106Tone | RU53 -6.82 <8.00 PASS

26Tone RUO 1.55 <8.00 PASS

total 2437 52Tone RU37 -0.56 <8.00 PASS
106Tone | RU53 -3.10 <8.00 PASS

26Tone RU8 -1.51 <8.00 PASS

Antl 2447 52Tone RU40 -2.95 <8.00 PASS
106Tone RU54 -5.76 <8.00 PASS

Ant2 2447 26Tone RU8 -0.88 <8.00 PASS
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52Tone RU40 -3.62 <8.00 PASS
106Tone RU54 -5.88 <8.00 PASS
26Tone RU8 1.83 <8.00 PASS
total 2447 52Tone RU40 -0.26 <8.00 PASS
106Tone | RU54 -2.81 <8.00 PASS
26Tone RU8 -0.45 <8.00 PASS
Antl 2452 52Tone RU40 -4.13 <8.00 PASS
106Tone | RU54 -6.74 <8.00 PASS
26Tone RU8 -1.66 <8.00 PASS
Ant2 2452 52Tone RU40 -3.98 <8.00 PASS
106Tone RU54 -5.75 <8.00 PASS
26Tone RU8 2.00 <8.00 PASS
total 2452 52Tone RU40 -1.04 <8.00 PASS
106Tone | RU54 -3.21 <8.00 PASS
26Tone RU8 -2.4 <8.00 PASS
Antl 2457 52Tone RU40 -3.64 <8.00 PASS
106Tone RU54 -6.89 <8.00 PASS
26Tone RU8 -1.4 <8.00 PASS
Ant2 2457 52Tone RU40 -4 <8.00 PASS
106Tone RU54 -5.79 <8.00 PASS
26Tone RU8 1.14 <8.00 PASS
total 2457 52Tone RU40 -0.81 <8.00 PASS
106Tone | RU54 -3.29 <8.00 PASS
26Tone RU8 -4.79 <8.00 PASS
Antl 2462 52Tone RU40 -5.63 <8.00 PASS
106Tone | RU54 -8.99 <8.00 PASS
26Tone RU8 -3.82 <8.00 PASS
Ant2 2462 52Tone RU40 -6.38 <8.00 PASS
106Tone | RU54 -9.33 <8.00 PASS
26Tone RU8 -1.27 <8.00 PASS
total 2462 52Tone RU40 -2.98 <8.00 PASS
106Tone | RU54 -6.15 <8.00 PASS
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